
Hydrostatic Zero-Turn
Residential Riding Mower

Turf Equipment

ILLUSTRATED PARTS LIST

Model Shown is a 
23HP Z-Force 50

MODEL
20HP Z-Force 44
23HP Z-Force 50



TABLE OF CONTENTS

Frame Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
44" Formed Cutter Deck . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4 and 5
44" Deck Spindle Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6 and 7
50" Formed Cutter Deck . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 and 9
50" Deck Spindle Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10 and 11
Control Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Brake Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
44" Front Caster & Tire Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
50" Front Caster & Tire Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Steering Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Drivetrain Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
20 HP Kohler Engine Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
23 HP Kohler Engine Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
23 HP Kohler Aussie Engine Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Electrical Assembly Kohler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Electrical Assembly Kohler Aussite. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
44" Seat Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
50" Seat Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Lift Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
SV810 20HP Engine Breakdown . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .26-37
SV820 23HP Engine Breakdown . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38-49
Left Hand Transmission Breakdown . . . . . . . . . . . . . . . . . . . . . . . . 50 and 51
Right Hand Transmission Breakdown. . . . . . . . . . . . . . . . . . . . . . . 52 and 53
44" Decal Map  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
50" Decal Map  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55

NOTE, For painted parts, please refer to the list of color codes below. Please 
add the applicable color code, whereever needed, to the part number to order 

a replacement part.  For instance, if a part, numbered 0100xxxx, is painted 
Cub Yellow, the part number to order would be 0100xxxx-4021.

Cub Yellow: 4021
Powder Black: 0637
2



Frame Assembly- Figure 1 and Parts List

Ref. 
No. Part No. Description Qty.
1 00006168 Flat Washer, 3/8 zinc 1
2 00022560 Hex Nut, 3/8-16 Flange Lock 1
3 00027279 Nylock Nut, 7/16-14 1
4 00060078 Grease Fitting, 1/4-28 x 3/16 1
5 00061053 Washer, 3/8, SS 1
6 01000199 Extension Spring, 1.00 OD x 5.00 lg 1
7 01000505 Shoulder Bolt 1
8 710-0347 Hex Cap Screw, 3/8-16 x 1-3/4 1
9 01003269 Flat Washer, 7/16 ID x 1.75 OD 1

10 01008539 U-Nut, 1/4-20 2
11 710-04484 Self Tapping Screw 5/16-18 x .750 8
12 02002628 Bronze Bushing, .875 ID x 1.50 OD 2
13 02002641 Transmission Mounting Bracket 2
14 02003641 Idler Arm Assembly includes: 1

01000308 Bearing Sleeve 2
15 02004558 Flat Idler Pully 1
16 02004865 Frame Assembly Weldment 1

GD: 02004985-04/04/0
 3
8



44" Formed Cutter Deck - Figure 2

GD: 02005047-10/28/08
4



44" Formed Cutter Deck - Parts List for Figure 2

Ref. 
No. Part No. Description Qty.
1 00022560 Hex Nut, 3/8-16, Flange Lock 4
2 01000338 Hex Cap Screw 1/4-20 x .620 2
3 01002766 Nut, 1/4-20, hexflange Lock 2
4 710-04484 Self Tapping Screw 5/16-18 x .750 6
5 02003834 Belt Cover Right Hand 1
6 02003835 Belt Cover Left Hand 1
7 02005215 Deck Assembly 44" 1
8 631-0094A Chute Assembly 1
9 712-0641 Hex Nut, M16-1.5 2

10 721-04041 Water Nozzle Adaptor 1
11 734-04155 Deck Wheel, 5.00 Dia. 4
12 736-0760 Lock Washer, 17 x 23.8 x 1.95 2
13 737-04003D Deck Water Nozzle 2
14 738-3056 Shoulder Screw .498 x 1.53 4
5



44" Deck Spindle Assembly - Figure 3

GD: 853-000027-10/28/08
6



44" Deck Spindle Assembly - Parts List for Figure 3

Ref. 
No. Part No. Description Qty.
1 00002528 Hex Cap Screw 3/8-16 x 2.00 3
2 00012226 Grease Fitting, 1/4-28, 90 degree 1
3 00022560 Hex Nut, 3/8-16, Flange Lock 9
4 00027279 Nut 7/16-14, Nylock 1
5 01000372 Carriage Bolt, 3/8-16 x .75 3
6 01000393 Flat Washer, .469 ID x .875 OD x .105 1
7 01000723 Flat Washer, .406 ID x 1.0 OD x .105 6
8 01001371 HHCS, 3/8-16 x 2.75 1
9 01002010 Carraige Screw, 3/8-16 x 1.25 1
10 01002564 Spacer, .76 ID x 2.00 OD x .477 3
11 01003123 Spacer .812 ID x .218 3
12 01004415 Spacer, .760 ID x 2.000 OD x 1.1 1
13 01008456 Spacer .760 ID x 1.5 OD 1
14 01008593 Idler Arm Assembly 1
15 02000071 Spindle Bolt 3/4-16 x 7.155 1
16 02000079 V-Pulley 4.25 OD Casting 1
17 02000103 V-Belt, A-Section 1
18 02000402 Nut, 3/4-16, Hex Flange 3
19 02000762 Self Tapping Screw 5/16-18 x 1.0 12
20 02000819 Spindle Bolt 3/4-16 x 5.37 2
21 02003640 Spacer, .39 ID x .625 OD x 1.875 1
22 02003740 Parking Brake Grip 1
23 02004069 Extension Spring, .94 OD x 7.72 LG 1
24 02005020 Blade, 15.94 Hi-Lift, 0.756 ID 3
25 02005077 Flat Pulley 3
26 02005078 Idler Pulley, 3.50 Dia. 1
27 02005685 V-Belt, B-Section 1
28 618-04426 Spindle Assembly 3
29 680-00029 Idler Arm Assembly, Double, includes: 1

01000308 Bearing 2
30 703-06985 Top Deck Plate 1
31 732-3009 Idler Spring 1
32 737-3000 Grease Fitting 3
33 738-3172 Shoulder Screw .68 x 2.11 1
34 748-3065A Spindle Spacer 6
35 750-3119 Spacer .406 ID x 1.0 OD 2
36 756-3089 Pulley 3
7



50" Formed Cutter Deck - Figure 4

Deck Shown Upside Down

GD: 853-000030-12/12/08
8



50" Formed Cutter Deck - Parts List for Figure 4

Ref. 
No. Part No. Description Qty.
1 00022560 Hex Nut, 3/8-16, Flange Lock 9
2 01000372 Carriage Bolt, 3/8-16 x .75 5
3 01000628 Screw, 1/4-20 x 1/2 7
4 01006961 Hex Cap Screw, 1/2-20 x 7.50 1
5 02002299 Nut, 1/2-20, Lock 1
6 631-04070A Chute Assembly 1
7 680-00046 Deck Assembly, 50" 1
8 703-3511A Finger Guard 1
9 710-04484 Self Tapping Screw 5/16-18 x .750 6

10 712-0641 Hex Nut, M16-1.5 2
11 721-04041 Water Nozzle Adaptor 1
12 731-3005 Front Roller 1
13 734-04155 Deck Wheel, 5.00 Dia. 4
14 736-0760 Lock Washer, 17 x 23.8 x 1.95 2
15 737-04003D Deck Water Nozzle 2
16 738-3056 Shoulder Screw .498 x 1.53 4
17 783-04399 Belt Cover Left Hand 1
18 783-04400 Belt Cover Right Hand 1
19 783-04414A Skirt, Center, 50" 1
20 783-04415 Skirt, Right Hand, 50" 1
9



50" Deck Spindle Assembly - Figure 5

GD: 853-000028-10/29/08
10



50" Deck Spindle Assembly - Parts List for Figure 5

Ref. 
No. Part No. Description Qty.
1 00002528 HHCS, 3/8-16 x 2.00 2
2 00022560 Hex Nut, 3/8-16, Flange Lock 5
3 00027279 Nut 7/16-14, Nylock 1
4 01000393 Flat Washer, .469 ID x .875 OD x .105 1
5 01000723 Flat Washer, .406 ID x 1.0 OD x .105 7
6 01001371 HHCS, 3/8-16 x 2.75 1
7 01002010 Carraige Screw, 3/8-16 x 1.25 1
8 01002564 Spacer, .76 ID x 2.00 OD x .477 1
9 01005011 V-Belt, Mower Drive 1
10 01005202 V-Pulley, 4.75 OD 1
11 01006590 Hex Cap Screw 3/4-16 x 5.50 2
12 01008456 Spacer .760 ID x 1.5 OD 1
13 01008542 Hex Cap Screw, 3/4-16, 7.50 1
14 01008593 Idler Arm Assembly 1
15 01010168 Hi-Lift Blade, 17.9 3
16 02000402 Nut, 3/4-16, Hex Flange 3
17 02000653 V-Belt, 1/2 x 90.9 LG 1
18 02000762 Self Tapping Screw 5/16-18 x 1.0 12
19 02003640 Spacer, .39 ID x .625 OD x 1.875 1
20 02003740 Parking Brake Grip 1
21 02004069 Extension Spring, .94 OD x 7.72 LG 1
22 02005077 Flat Pulley 2
23 02005078 Idler Pulley, 3.50 Dia. 1
24 618-04426 Spindle Assembly 3
25 680-00029 Idler Arm Assembly, Double, includes: 1

01000308 Bearing 2
26 732-3009 Idler Spring 1
27 737-3000 Grease Fitting 1
28 738-3172 Shoulder Screw .68 x 2.11 1
29 748-3020 Blade Spacer 4
30 748-3065A Spindle Spacer 6
31 750-3119 Spacer .406 ID x 1.0 OD 1
32 756-1209 V-Pulley, 4.90 OD 3
11



Control Assembly - Figure 6 and Parts List

Ref. 
No. Part No. Description Qty.
1 00012166 Hex Nut, 5/16-18 2
2 00013116 HHCS, 5/16-18 x 1-1/4 2
3 01000628 Screw, 1/4-20 x 1/2 17
4 01003563 U-Nut, 5/16-18 2
5 01008539 U-Nut, 1/4-20 2
6 02002735 Left Hand Control Console 1
7 02002736 Right Hand Control Console 1
8 02002761 Forward/Reverse Stop Bracket 2
9 680-00048 Control Housing Weldment 1

10 703-07000 Front Panel 1
11 710-04484 Self Tapping Screw 5/16-18 x .750 2
12 710-0642 Self Tapping Screw, 1/4-20 x .75 5
13 735-04130 Battery Edge Trim 4

GD: 853-000024-12/12/08
12



R
N y.
1
2
3
4
5
6
7
8
9
1
1

Brake Assembly - Figure 7 and Parts List

ef. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qt

00005530 Washer, .406 x .812 x .062 3 12 02003840 Spacer, .442 ID x .563 OD x .405 1
00012180 Hex Head Cap Screw, 5/16-18 x 1.00 1 13 02004045 Step Hub, .379 x 1.5 x .257/.400 1
00022560 Hex Nut, 3/8-16 Flange Lock 2 14 02004124 Sockethead Capscrew, 5/16-18 x 1.00 1
01000101 Slide Washer 1 15 02004174 Lockout Lever Plate 1
01000635 Nut, 5/16-18, Flange Lock 1 16 680-00049 Brake Handle 1
01002710 Washer, .375 x .738 x .063 2 17 710-0520 Hex Head Cap Screw, 3/8-16 x 1.50 1
01009253 Flat Washer, .390 x 1.5 x .134 1 18 714-0474 Cotter Pin, 1/8 x .75 1
02002885 Spacer, .380 x .563 x .196 1 19 736-3089 Washer, .345 x 1.00 x .100 1
02003717 Sockethead Capscrew, 3/8-16 x 1.50 1 20 746-04564 Left Hand Brake Cable 1

0 02003740 Parking Brake Grip 1 21 746-04565 Right Hand Brake Cable 1
1 02003839 Spacer, .322 ID x .438 OD x .44 1

GD: 853-000025-09/18/08
13



14

44" Front Caster & Tire Assembly - Figure 8 and Parts List

Ref. 
No. Part No. Description Qty.
1 736-0169 Lock Washer, 3/8 Zinc 2
2 00012187 Lug Nut, 1/2-20 8
3 00023287 Nut, 1/2-20, Center Lock 2
4 02003599 Flange Bearing, 1.001 ID 2
5 00023822 Washer Special 3
6 00060078 Grease Fitting, 1/4-28 x 3/16 2
7 01000368 Hex Cap Screw, 3/8-16 x .88 2
8 01000678 Nut Jam, 1.0-14, Nylon Insert 1
9 01000745 Hex Cap Screw, 1/2-20 x 5.50 2

10 02003804 Hex Cap Screw, 1-14 x 5.5 1
11 01008320 Wheel Assembly, 18 x 8.5 2
12 01008384 Front Axle Assembly 1
13 01008549 Castor Wheel Mounting Bracket 2
14 01009253 Flat Washer, .390 x 1.5 x .134 2
15 02000588 Flat Washer, 1.00 ID x 2.25 OD x ,075 2
16 02003488 Wheel Assembly, 11 x 4 - 4, Beige 2
17 731-0374 Flange Bearing, 1.0 ID 4
18 750-3197A Wheel Spacer 2

GD: 02003791-04/10/08



50" Front Caster & Tire Assembly - Figure 9 and Parts List

Ref. 
No. Part No. Description Qty.
1 736-0169 Lock Washer, 3/8 Zinc 2
2 00012187 Lug Nut, 1/2-20 8
3 00023287 Nut, 1/2-20, Center Lock 2
4 02003599 Flange Bearing, 1.001 ID 2
5 00023822 Washer Special 3
6 00060078 Grease Fitting, 1/4-28 x 3/16 2
7 01000368 Hex Cap Screw, 3/8-16 x .88 2
8 01000678 Nut Jam, 1.0-14, Nylon Insert 1
9 01000745 Hex Cap Screw, 1/2-20 x 5.50 2

10 01008384 Front Axle Assembly 1
11 01008549 Castor Wheel Mounting Bracket 2
12 01009253 Flat Washer, .390 x 1.5 x .134 2
13 01009828 Wheel Assembly, 18 x 9.5 2
14 02000588 Flat Washer, 1.00 ID x 2.25 OD x ,075 2
15 02003488 Wheel Assembly, 11 x 4 - 4, Beige 2
16 02003804 Hex Cap Screw, 1-14 x 5.5 1
17 731-0374 Flange Bearing, 1.0 ID 4
18 750-3197A Wheel Spacer 2

9

2

1

15

11

13

7

12

16
4

18

18

6

2

1

14

13

5

7

17

3 10

12

17
8

4

2 2

9

5

5

11

15

GD: 02003485-04/10/08
15



Re
N .
1
2
3
4
5
6
7
8
9
1
1
1
1
1
1
1

16

Steering Assembly -Figure 10 and Parts List

f. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qty

00011438 Hex Cap Screw, 3/8-16 x 1-1/2 1 17 02002994 Socket Head Capscrew, 5/16-18 x 1.25 2
00012169 Flat Washer, 5/16 4 18 02003419 Bushing, .310 x .172 x .688 x .06 6
00012180 Hex Head Cap Screw, 5/16-18 x 1.00 2 19 02003560 Control Lock Rod 2
00013116 HHCS, 5/16-18 x 1-1/4 2 20 02003568 Control Cable Lock Out 1
00013198 Hex Cap Screw, 5/16-18 x 2.00 2 21 02003644 Spacer, .25 ID x .38 OD x 1.13 4
00022560 Nut, Flange Lock, 3/8-16 1 22 02003716 Retainer Ring, E-Clip 2
01000600 Flat Washer, 1.4 x .630 x .0515 2 23 02003853 Lapbar Pivot Bracket 2
01000635 Nut, 5/16-18, Lock 10 24 02003855 Lapbar Assembly includes: 2
01001919 Shoulder Screw, 1/4-28 2 02002662 Grip, 1.0

0 01002766 Nut, 1/4-20, Hex Flange Lock Nut 5 25 680-00050 Pivot Bracket Weldment 2
1 01006898 Hex Cap Screw, 1/4-20 x 2.00 4 26 710-0262 Carriage Bolt, 5/16-18 x 1.50 4
2 02002684 Brake Lever Plate 1 27 712-0429 Nylock Nut, 5/16-18 2
3 02002723 Steering Input Shaft Assembly 2 28 732-04610 Extension Spring, .544 OD x 3.35 1
4 02002844 Spacer, .385 ID x .625 OD x .869 1 29 736-0287 Flat Washer, .793 ID x 1.24 OD x .060 4
5 02002885 Spacer, .380 x .563 x .196 3 30 741-0598 Hex Flange Bearing, .752 ID 4
6 02002992 Steering Link Rod 2

GD: 853-000026-12/12/08



Drive Train Assembly- Figure 11 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 736-0169 Lock Washer, 3/8 Zinc 2 18 01009937 Washer, 5/16 x 1.06 10
2 712-0429 Nylock Nut, 5/16-18 12 19 02001111 Hose Clamp 4
3 00012172 Hex Cap Screw, 3/8-16 x 2.00 2 20 02001332 Pump Rod 2
4 712-04177 Nut, 1/4-28, SS, Nylon Insert 2 21 02001556 Hex Cap Screw, 5/16-18 x 6.00 2
5 00022560 Nut, Flange Lock, 3/8-16 2 22 631-04286 Hydraulic Tank 1
6 750-3119 Spacer .406 ID x 1.0 OD 2 23 02002646 Spacer, .375 ID x .75 OD x 3.30 2
7 01000338 Hex Cap Screw 1/4-20 x .620 2 24 02002647 Transmission Support Tube 1
8 01000372 Carriage Bolt, 3/8-16 2 25 02002648 V-Belt, 58.4 1
9 710-0642 Self Tapping Screw, 1/4-20 x .75 2 26 02002679 Transmission Front Mounting Bracket 1

10 01000641 Carriage Bolt, 5/16-18 x 1.00 2 27 02002965 Neutral Bracket 2
11 01001919 Shoulder Screw, 1/4-28 2 28 02003622 Cylinder Return to Neutral 2
12 01002766 Nut, 1/4-20, Hex Flange Lock Nut 1 29 02004678 2800 Transmission, Left hand 1
13 01002771 Cotter Pin, .072 x 1.12 Lg 2 02002150 Filter 1
14 01002874 Extension Spring, .865 OD x 4.68 Long 2 30 02004679 2800 Transmission, Right hand 1
15 01003561 Nut, Hex, Center Lock, M8 2 02002150 Filter 1
16 01005340 Carriage Bolt, 5/16-18 x 2.75 4 31 02004681 Return to Neutral Control Bracket 2
17 -- Fuel Hose, .50 ID x .75 OD (in inches) 30.5 32 02005326 Carriage Bolt, 5/16-18 x 4.00 2

1/2" Hose
    10"

1/2" Hose
   20.5"

GD: 853-000052-12/12/08
17



20HP Kohler Engine Assembly - Figure 12 and Parts List

Ref
No Part No. Description Qty.

Ref
No Part No. Description Qty.

1 00011453 Hex Jam Nut, 3/8-24 1 21 731-04914 Throttle Control Knob 1
2 712-3007 Hex Nut, 5/16-18 1 22 01004350 Fuel Tank 1
3 736-0119 Lock Washer, 5/16 1 23 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250 1
4 00012169 Flat Washer, 5/16 2 24 01007533 Key, 1/4 x 1/4 x 2.75 1
5 00012235 Clamp, Union 1 25 01008138 Utility Bin 1
6 01009243 Self Tapping Screw, 3/8-16 x .875 4 26 01008434 Ogura DX11 Electric Clutch 1
7 00012470 Cable Tie, 3/16 x .05 x 7.4 2 27 01008531 Screw, #10-32 x 0.500 2
8 710-3008 Hex Cap Screw, 5/16-18 x .75 2 28 01008623 Exhaust Pipe 1
9 00014608 Lock Nut, Nylon Insert, 10-32 2 29 02000456 Kohler Muffler 1

10 00060056 Nut, w/ Star Washer 1 30 02000477 Throttle Control Cable 1
11 01000215 Hose Clamp, 1/4-5/8, SS 1 31 02000478 Choke Cable 1
12 736-0171 Lock Washer, 7/16 1 32 -- Hose, 1/4" Fuel Line 1
13 01000635 Lock Nut, Hex Flange, 5/16-18 2 33 703-07213 Clutch Retainer Assembly 1
14 01000721 Machine Screw, 8-32 x .375 1 34 02002253 Fuel Tank Groment 1
15 01000811 Screw, 8-32 x .375, Hex Washer 2 35 02003417 Transmission Drive Pulley 1
16 01000813 Hex Cap Screw, 7/16-20 x 3.0 1 36 02005013 Hex Head Cap Screw, 3/8-16 x 1.00, Flange Whiz 8
17 01000956 Carriage Bolt, 5/16-18 x 1.75 1 37 02005086 20HP Kohler Engine 1
18 01002710 Washer, 3/8 x .738 x .063 1 38 02005299 Hex Head Cap Screw, 5/16-18 x 1.00, Flange Whiz 4
19 01003116 Fuel Pickup Fitting 1 39 751-3124D Fuel Cap 1
20 01003283 Oil Drain Extension Hose 1

GD: 02005132-02/12/09
18



23HP Kohler Engine Assembly - Figure 13 and Parts List

Ref
No Part No. Description Qty.

Ref
No Part No. Description Qty.

1 00011453 Hex Jam Nut, 3/8-24 2 21 01004350 Fuel Tank 1
2 712-3007 Hex Nut, 5/16-18 1 22 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250 1
3 736-0119 Lock Washer, 5/16 1 23 01007533 Key, 1/4 x 1/4 x 2.75 1
4 00012169 Flat Washer, 5/16 2 24 01008138 Utility Bin 1
5 00012235 Clamp, Union 1 25 01008434 Ogura DX11 Electric Clutch 1
6 00012470 Cable Tie, 3/16 x .05 x 7.4 2 26 01008531 Screw, #10-32 x 0.500 2
7 710-3008 Hex Cap Screw, 5/16-18 x .75 2 27 01008623 Exhaust Pipe 1
8 00014608 Lock Nut, Nylon Insert, 10-32 2 28 01009243 Self Tapping Screw, 3/8-16 x 0.875 4
9 00060056 Nut, w/ Star Washer 1 29 02000456 Kohler Muffler 1

10 01000215 Hose Clamp, 1/4-5/8, SS 1 30 02000477 Throttle Control Cable 1
11 736-0171 Lock Washer, 7/16 1 31 02000478 Choke Cable 1
12 01000635 Lock Nut, Hex Flange, 5/16-18 2 32 -- Hose, 1/4" Fuel Line 1
13 01000721 Machine Screw, 8-32 x .375 1 33 703-07213 Clutch Retainer Assembly 1
14 01000811 Screw, 8-32 x .375, Hex Washer 2 34 02002253 Fuel Tank Groment 1
15 01000813 Hex Cap Screw, 7/16-20 x 3.0 1 35 02003417 Transmission Drive Pulley 1
16 01000956 Carriage Bolt, 5/16-18 x 1.75 1 36 02005013 Hex Head Cap Screw, 3/8-16 x 1.00, Flange Whiz 8
17 01002710 Washer, 3/8 x .738 x .063 1 37 02005087 23HP Kohler Engine 1
18 01003116 Fuel Pickup Fitting 1 38 02005299 Hex Head Cap Screw, 5/16-18 x 1.00, Flange Whiz 4
19 01003283 Oil Drain Extension Hose 1 39 751-3124D Fuel Cap 1
20 731-04914 Throttle Control Knob 1

GD: 02005133-02/12/09
19



Ref
No Qty.
1 1
2 1
3 1
4 1
5 1
6 2
7 1
8 1
9 1

10 1
11 1
12 1
13 1
14 1
15 1
16 8
17 1
18 1
19 1
23HP Kohler Aussie Engine Assembly - Figure 14 and Parts List

Part No. Description Qty.
Ref
No Part No. Description

00011453 Hex Jam Nut, 3/8-24 1 20 01004350 Fuel Tank
736-0119 Lock Washer, 5/16 1 21 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250
00012169 Flat Washer, 5/16 6 22 01007533 Key, 1/4 x 1/4 x 2.75
00012235 Clamp, Union 1 23 01008138 Utility Bin
00012382 4 24 01008434 Ogura DX11 Electric Clutch
00012470 Cable Tie, 3/16 x .05 x 7.4 2 25 01008531 Screw, #10-32 x 0.500
710-3008 Hex Cap Screw, 5/16-18 x .75 2 26 01008623 Exhaust Pipe
00014608 Lock Nut, Nylon Insert, 10-32 2 27 02000456 Kohler Muffler
00060056 Nut, w/ Star Washer 1 28 02000477 Throttle Control Cable
01000215 Hose Clamp, 1/4-5/8, SS 1 29 02000478 Choke Cable
736-0171 Lock Washer, 7/16 1 30 02001243 23HP Kohler Engine
01000635 Lock Nut, Hex Flange, 5/16-18 6 31 -- Hose, 1/4" Fuel Line
01000721 Machine Screw, 8-32 x .375 1 32 02001992 Clutch Retainer Assembly
01000811 Screw, 8-32 x .375, Hex Washer 2 33 02002253 Fuel Tank Groment
01000813 Hex Cap Screw, 7/16-20 x 3.0 1 34 02003417 Transmission Drive Pulley
01000956 Carriage Bolt, 5/16-18 x 1.75 1 35 02005013 Hex Head Cap Screw, 3/8-16 x 1.00, Flange Whiz
01002710 Washer, 3/8 x .738 x .063 1 36 712-3007 Hex Nut, 5/16-18
01003116 Fuel Pickup Fitting 1 37 731-04914 Throttle Control Knob
01003283 Oil Drain Extension Hose 1 38 751-3124D Fuel Cap

GD: 02004236-04/30/08
20



Electrical Assembly - Figure 15 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00012032 Battery, 12V 225CCA 30Min 1 16 01003277 Normally Closed Seat Switch 1
2 00012152 Lock Nut, Nylon Insert, 1/4-20 2 17 01003581 Switch, Ignition, 6 Pin 1
3 00012154 Flat Washer, 1/4 2 18 01007597 Hour Meter includes: 1
4 712-0429 Nut, 5/16-18, Nylock 2 02004259 Clip 1
5 710-3015 Hex Cap Screw, 1/4-20 x .75 2 19 01008042 Safety Switch Retainer Spring 3
6 00013258 Boot, 1" OD Rubber Battery-PST Red 4 20 01009905 PTO Switch Bracket 1
7 00014608 Lock Nut, Nylon Insert, 10 - 32 1 21 01009931 U-nut, 10-24 2
8 00024233 Cable, Battery, Black, 17" 1 22 02000024 Switch, Safety N.O./N.C. 1
9 00032097 Nut, 5/8-32, w/Cap 1 23 02001134 Gromment, 1.5 ID x 2.13 OD 1
10 01000628 Self Tapping Screw, 1/4-20 x 1/2 4 24 02002990 Harness Assembly (not shown) 1
11 01001717 Normally Closed Safety Switch 2 25 02003037 Electrical Conduit Clip, 1/2 2
12 01001864 Self Tapping Screw, 10-32 x 1/2 7 26 02005213 Harness Assembly (not shown) 1
13 01002111 Electric PTO Switch 1 27 02003926 Bracket, Safety Switch, Right Hand 1
14 01002228 Solenoid Magnetic Switch 1 28 02003927 Bracket, Safety Switch, Left Hand 1
15 01002252 Cable, Battery, Red, 24" 2

GD: 853-000057-12/12/08
 21



Electrical Assembly Aussie - Figure 16 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00012032 Battery, 12V 225CCA 30Min 1 14 01003581 Switch, Ignition, 6 Pin 1
2 00012152 Lock Nut, Nylon Insert, 1/4-20 2 15 01007597 Hour Meter includes: 1
3 00012154 Flat Washer, 1/4 2 02004259 Clip 1
4 710-3015 Hex Cap Screw, 1/4-20 x .75 2 16 01008042 Safety Switch Retainer Spring 3
5 00013258 Boot, 1" OD Rubber Battery-PST Red 2 17 01009905 PTO Switch Bracket 1
6 00024233 Cable, Battery, Black, 17" 1 18 01009931 U-nut, 10-24 2
7 00032097 Nut, 5/8-32, w/Cap 1 19 02000024 Switch, Safety N.O./N.C. 1
8 01000628 Self Tapping Screw, 1/4-20 x 1/2 2 20 02001134 Gromment, 1.5 ID x 2.13 OD 1
9 01001717 Normally Closed Safety Switch 2 21 02002990 Harness Assembly (not shown) 1
10 01001864 Self Tapping Screw, 10-32 x 1/2 7 22 02003037 Electrical Conduit Clip, 1/2 2
11 01002111 Electric PTO Switch 1 23 02003926 Bracket, Safety Switch, Right Hand 1
12 01002252 Cable, Battery, Red, 24" 1 24 02003927 Bracket, Safety Switch, Left Hand 1
13 01003277 Normally Closed Seat Switch 1

GD: 853-000054-09/19/08
22



44" Seat Assembly - Figure 17 and Parts List

Ref. 
No. Part No. Description Qty.
1 00011925 Hex Cap Screw, 3/8-16, 4.00 2
2 00013404 Hex Cap Screw, 5/16-18 x 3/4 1
3 00022560 Flange Lock Hex Nut, 3/8-16 2
4 01000635 Nut, 5/16-18, Hex Flange Lock 7
5 01009872 Spacer, .370 ID x .500 OD x 3.45 2
6 02002952 Bumper, 2.50 OD x 1.13 Long 2
7 02002960 Foot Rest Bracket 1
8 02003766 Seat 1
9 02004062 Lift Cable 1
10 703-06691 Seat Mounting Bracket 2
11 710-04484 Self Tapping Screw 5/16-18 x .750 5
12 710-3008 Hex Cap Screw, 5/16-18 x .75 2
13 712-0429 Nylock Nut, 5/16-18 3

GD: 02003790-10/01/08
23



50" Seat Assembly - Figure 18 and Parts List

Ref. 
No. Part No. Description Qty.
1 00011925 Hex Cap Screw, 3/8-16, 4.00 2
2 00013406 Hex Cap Screw, 5/16-18 x 3/4 1
3 00022560 Flange Lock Hex Nut, 3/8-16 2
4 01000635 Nut, 5/16-18, Hex Flange Lock 7
5 01009872 Spacer, .370 ID x .500 OD x 3.45 2
6 02002952 Bumper, 2.50 OD x 1.13 Long 2
7 02002960 Foot Rest Bracket 1
8 02004062 Lift Cable 1
9 703-06691 Seat Mounting Bracket 2
10 710-04484 Self Tapping Screw 5/16-18 x .750 5
11 710-3008 Hex Cap Screw, 5/16-18 x .75 2
12 712-0429 Nylock Nut, 5/16-18 3
13 757-04070 Seat 1

GD: 02003443-10/01/08
24



25

Lift Assembly - Figure 19 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00008495 Capscrew, 3/8-16 x 1-3/4 1 19 02004227 Trail Link Pivot Rod 1
2 00011438 Hex Cap Screw, 3/8-16 x 1-1/2 3 20 02002879 Front Lift Rod 1
3 00013416 Hex Cap Screw, 1/4-20 x 1.00 1 21 02002880 Foot Pedal Assembly 1
4 00022560 Nut, 3/8-16, Hex Flange Lock 14 22 02002882 Foot Lift Torsion Spring 1
5 712-3015 Jam Nut, 5/8-11 4 23 02002890 Lower Lift Bracket Assembly 3
6 00083192 Idler Washer 1 24 02002893 Lift Link 2
7 01002766 Nut, 1/4-20, Hex Flange Lock Nut 1 25 02002907 Clevis Pin, .375 x 1.89 x 2.125 1
8 01003468 Spacer, .375 x .50 x .75 Lg 3 26 02002915 Front Shaft Assembly 1
9 01003536 Shoulder Screw, 0.625 OD x .830 Lg. 4 27 02002916 Rear Shaft Assembly 1
10 01007312 Spacer, .625 OD x .385 ID x 1/2 1 28 02002979 Link Plate 1
11 01008658 Jam Nut, 1/2-20 6 29 02003436 Spacer, .380 ID x .500 OD x .605 1
12 02000393 Shoulder Screw, 3/8-16, .56 x .27 4 30 02003685 Hex Flange Bearing, .875 ID 4
13 02000671 Lock Washer, 5/8 2 31 02003716 E Clip, .875 Dia. 3
14 02001891 Washer, 1.00 OD x .625 ID x .048 4 32 02003717 Sockethead Capscrew, 3/8-16 x 1.50 2
15 02002374 Foot Lift Pivot Assembly 1 33 02003720 Flat Washer, .94 x 1.75 x .11 3
16 02002382 Deck Lift Bracket 3 34 02000673 Hair Pin 4
17 02004694 Index Plate 1 35 02005334 Spacer, .628 ID x .875 OD x .500 4
18 02003751 Spacer, .635 ID x 1.188 OD x .406 4 36 00021956 Hair Pin 1

GD: 02004986-04/23/08



SV810 20HP Crankshaft - Figure 20 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-32-014-04-S Crankshaft (Includes 2) 1
2 KH-52-139-09-S Plug, Cup 1

1

2

26



Ref. 
No. Qty.
1 2
2 1
3 AR
4 AR
5 AR
6 AR
7 AR
8 AR
9 AR

10 1
11 1
12 1
13 1
14 1

1
1

15
SV810 20HP Crankcase- Figure 21 and Parts List

Part No. Description Qty.
Ref. 
No. Part No. Description

KH-32-038-01-S Dipstick, Assy (Cub Yellow) (includes 2) 1 16 KH-24-108-14-S Ring Set (STD & .08)
KH-25-153-02-S O-Ring, Dipstick 1 KH-24-108-16-S Ring Set (.25)
KH-M-545013-S Screw, Flg Thd Frm M5x0.8x13 1 17 KH-12-422-07-S Shim, Camshaft (White .028)
KH-12-123-04 Kit, Oil Fill Cap (Includes 5, 6) 1 KH-12-422-08-S Shim, Camshaft (Blue .03)

KH-12-153-02-S O-Ring, Upper Oil Fill Tube 1 KH-12-422-09-S Shim, Camshaft (Red .032)
KH-12 153 01-S O-Ring, Lower Oil Fill Tube 1 KH-12-422-10-S Shim, Camshaft (Yellow .034)
KH-24-126-19 Bracket, Oil Fill Tube 1 KH-12-422-11-S Shim, Camshaft (Green .036)

KH-24-032-19-S Seal, Oil 1 KH-12-422-12-S Shim, Camshaft (Gray .038)
Crankcase (use: Sortblock KH-32-522-03) 1 KH-12-422-13-S Shim, Camshaft (Black .04)

KH-24-018-04-S Retainer, Breather Reed 1 18 KH-32-012-01-S Kit, Camshaft (Includes Lubricant)
KH-12-402-02 Reed, Breather 1 19 KH-28-032-09-S Seal, Governor Cross Shaft

KH-24-380-16-S Pin, Locating 6 20 KH-24-018-09-S Retainer Ring
KH-24-067-24-S Connecting Rod (STD) 2 21 KH-M-931010-S Washer, Flat 9MM
KH-32-874-01-S Kit, Piston w/ Ring (STD) (Includes 15, 16) 2 22 KH-24-468-15-S Washer, Flat 11/32"
KH-32-874-08-S Kit, Piston w/ Ring (.25) 1 23 KH-24-144-38-S Shaft, Governor Cross
KH-32-874-27-S Kit, Piston w/ Ring (.08) 1 KH-25-357-14-S Lubricant, Camshaft (not shown)
kh-24-018-01-S Retainer, Piston Pin 4

4

5

13

16

15

14

17

18

7

12

9

8

23

1

3

2

6

11 

10

21

22

20
19
27



SV810 20HP Oil Pan/Lubrication- Figure 22 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-199-04-S Pan, Oil Assembly (Includes 2-16) 1 11 KH-24-153-01 O-Ring, Oil Pick-Up 2
2 KH-32-086-01-S Screw, SHD THD FRM M6 x 1.0 x 26.5 2 12 KH-32-029-16-S Kit, Adaptor Oil Filter 

(Includes 13, 14)
1

3 KH-32-393-10-S Pump Assembly, Oil 1 13 KH-25-139-60-S Plug, CTSK 1/8" 1
4 KH-24-043-12 Kit, Governor Gear w/ Pin (Includes 5) 1 14 KH-32-153-04-S O-Ring, Oil Filter Adaptor 1
5 KH-12-380-01 Pin, Governor Regulating 1 15 KH-32-136-03-S Nipple, Oil Filter 1
6 KH-24-448-02-S Tab, Locking 1 16 KH-25-099-27-S Switch, Oil Pressure 1
7 KH-12-144-02 Shaft, Governor Gear 1 17 KH-25-050-34-S Filter, Oil 1
8 KH-25-032-06-S Seal, Oil 1 18 KH-24-086-17-S Screw, Flg M8 x 1.25 x 45 10
9 KH-32-123-01-S Tube, Oil Feed-Filter to Pan 1 19 KH-25-139-57-S Plug, Sq Hd Pipe 3/8" 1

10 KH-32-123-03-S Tube, Oil Feed-Pan to Filter 1

18

17

19

1

2

3
4

5

6

7

8

10

9

11 

12

13

14

15

16
 28



SV810 20HP Head/Valve/Breather- Figure 23

19

4

5 6 7 8

11 

109
2

28

29

20

22

25

27

2

26

21

1

18

24

23

3

3

17

33

14
15

12

16

13

30

31
32

22

27

34

25

24

23
29



SV810 20HP Head/Valve/Breather- Parts List for Figure 23

Ref. 
No. Part No. Description Qty.
1 KH-24-755-141-S KIT, PLAIN ROCKER COVER                                         

(INCLUDES 2[QTY 1], 3[QTY 4])
1

2 KH-24-153-30-S O-RING, VALVE COVER 2
3 KH-M-651030-S SCREW,  FLG M6X1.0X30 8
4 KH-32-318-05-S KIT, #1 CYLINDER HEAD ASSY                                                

(INCLUDES 26[QTY 4] & KH-24-841-03-S)
1

5 KH-12-755-03 KIT, RETAINER 4
6 KH-12-173-01 CAP, VALVE SPRING 4
7 KH-24-089-02 SPRING, VALVE 4
8 KH-235011-S RETAINER, SPRING 4
9 KH-66-032-05-S SEAL, VALVE STEM 2

10 KH-24-017-01 VALVE, INTAKE (STD) 2
11 KH-24-016-01 VALVE, EXHAUST (STD) 2
12 KH-32-326-06-S KIT, BREATHER HOSE (INCLUDES 13[QTY 1]) 1
13 KH-25-237-14-S CLAMP, HOSE 5
14 KH-32-081-02-S KIT, BREATHER HOUSING (INCLUDES 15,16) 1
15 KH-M-547050-S NUT, LOCK M5X0.8 1
16 KH-32-468-01-S WASHER, SEALING 1
17 KH-32-072-03-S STUD, BREATHER COVER 1
18 KH-32-019-01-S KIT,TAPPET 4
19 KH-32-411-04-S ROD, PUSH 4
20 KH-24-841-03-S KIT, CYLINDER HEAD GASKET

(INCLUDES HEAD MOUNTING HARDWARE                  
& KH-24-041-49-S, KH-24-153-27-S)

2

21 KH-32-318-06-S KIT, #2 CYLINDER HEAD ASSY                                          
(INCLUDES 26[QTY 4] & KH-24-841-03-S)

1

22 KH-32-186-03-S ARM, ROCKER 4
23 KH-25-100-33-S NUT, M10X0.75 4
24 KH-25-086-128-S SCREW, SET 4
25 KH-25-599-01-S PIVOT, ROCKER ARM 4
26 KH-12-086-16 SCREW,  FLG M10X1.5X90 8
27 KH-32-072-04-S STUD, ROCKER 4
28 KH-32-096-06-S KIT, BREATHER VALVE COVER (INCLUDES 2[QTY 1]) 1
29 KH-25-445-01-S STRAP, LIFTING 1
30 KH-M-645016-S SCREW, FLG THD FRM M6X1.0X16 1
31 KH-32-096-04-S KIT, BREATHER COVER (INCLUDES 32) 1
32 KH-32-041-01-S GASKET, BREATHER COVER 1
33 KH-32-050-01-S FILTER, BREATHER 1
34 KH-32-146-08-S PLATE, GUIDE 2

KH-24-041-49-S GASKET, EXHAUST 1
KH-24-153-27-S O-RING, INTAKE PORT 1
KH-32-755-03-S KIT, CYLINDER HEAD HARDWARE (Not Shown)

(SERVICES 1 HEAD. QUANTITIES LISTED ARE                       
FOR BOTH HEADS)
(INCLUDES 5-11, 19, 22, 25, 34))

2

30



SV810 20HP Ignition/Electrical- Figure 24 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-162-03-S Screen, Grass 1 10 KH-41-403-10-S Rectifier-Regulator 1
2 KH-12-086-14 Screw, FLG M10X1.5X45 1 11 KH-237878 Kit, 15 Amp Stator                    

(Includes KH-25 452 01-S)
1

3 KH-12-468-03 Washer, Flat 13/32" 1 12 KH-20-086-22-S Screw, TRX HD Drive Fastener 2
4 KH-20-146-05-S Plate, Fan Mounting 1 13 KH-25-132-12-S Plug, Spark 2
5 KH-32-157-01-S Fan 1 14 KH-24-584-45-S Module, Ignition (CDI Fixed) 2
6 KH-32-025-16-S Flywheel 1 15 KH-M-545020-S Screw, FLG THD FRM M5 x 0.8 x 20 4
7 KH-X-42-15 Key, 3/16" x 5/8" 1 KH-25-454-03-S Tie, Wire 2
8 KH-236602-S Connector (3 Contact) 1 KH-32-176-16-S Harness, Wiring 1
9 KH-M-545016-S Screw, Hvy Flg M5 x 0.8 x 16 2 KH-25-452-01-S Terminal 2

14

10

9
8

13

11 

15

12

6

5

1

4

7

2

3

31



R
N

SV810 20HP Blower Housing & Baffles- Figure 25 and Parts List

ef. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-027-08-S Kit, Blower Housing-Fixed Guard 
(Includes 2 & KH-41 037 10-S)

1 8 KH-32-063-02-S Baffle, Valley #2 Side 1

2 KH-32-096-09-S Cover, Air Cleaner (Black) 1 9 KH-32-063-03-S Baffle, Valley #1 Side 1
3 KH-M-545010 Screw, FLG THD FRM M5 x .8 x 10 4 10 KH-32-063-10-S Baffle, CYL Barrel - #1 Side 1
4 KH-M-545016-S Screw, FLG THD FRM M5 x .8 x 16 8 11 KH-24-086-12 Screw, Tap M6 x 1.7 x 18 2
5 KH-32-146-05-S Kit, Backing Plate 1 KH-32-113-11-S Decal, Fixed Guard (not shown) 1
6 KH-32-063-12-S Baffle, Cyl Barrel-#2 Side 1 KH-41-037-10-S Nameplate, Service (not shown) 1
7 KH-M-645016-S Screw, FLG THD FRM M6 x 1.0 x 16 6

11

6

7

9

2

1

5

4

4

8

4

3

10

7

7

7

3

32



SV810 20HP Starting System- Figure 26 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-M-839080 Screw, FLG M8 x 1.25 x 80 2
2 KH-32-098-01-S Starter Assembly 1
3 KH-12-755-39-S Kit, Drive 1
4 KH-12-755-38-S Kit, Drive Parts (Includes 5) 1
5 KH-32-141-01-S Ring, Retaining 1
6 KH-32-211-01-S Bolt, Thru 2
7 KH-12-243-04-S Commutator, End Cap 1

7

2

3
4

1

5

6

33



SV810 20HP Fuel System- Figure 27 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-32-853-07-S KIT, CARBURETOR W/GASKETS 

(INCLUDES 2,3)
1

2 KH-24-041-52-S GASKET, CARBURETOR 1
3 KH-24-041-14 GASKET, AIR CLEANER BASE 1
4 KH-M-629105-S STUD, M6X1.0X106 2
5 KH-M-641060-S NUT, FLG M6X1.0 2
6 KH-25-237-14-S CLAMP, SPRING HOSE 1/2" 2
7 KH-25-111-34-S LINE, FUEL (24"-CUT TO LENGTH) 1
8 KH-25-431-10-S SLEEVE, ANTI ABRASION 1
9 KH-32-326-02-S KIT, FUEL PUMP HOSE W/CLAMP 

(INCLUDES 10)
1

10 KH-25-237-01-S CLAMP, HOSE 1
11 KH-24-086-12 SCREW, TAP M6X1.7X18 2
12 KH-24-393-16 PUMP, FUEL 1
13 KH-24-050-13-S FILTER, FUEL 1
14 KH-47-154-01-S CLIP, CABLE 1

KH-24-086-05 SCREW, THROTTLE STOP (not shown) 1

6

7

8

11 

6

12

13

4

5

1

2

3

14

10

9

7

34



Re
No ty.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
SV810 20HP Engine Controls- Figure 28 and Parts List

f. 
. Part No. Description Qty.

Ref. 
No. Part No. Description Q

KH-24-211-03-S Bolt, RD HD SQ Neck M6 x 1.0 x 25 1 15 KH-24-079-22-S Linkage, Choke 1
KH-24-090-51-S Lever, Governor 1 16 KH-24-112-27-S Spacer, Control Assembly 1
KH-M-641060-S Nut, FLG M6 x 1.0 1 17 KH-24-090-47-S Lever, Throttle Actuator 1
KH-24-089-01 Spring, Linkage 1 18 KH-24-090-13 Lever, Throttle Control 1
KH-25-158-08 Bushing, Linkage Retaining 1 19 KH-24-468-01 Washer, Flat 5.5 MM 1
KH-24-079-04 Linkage, Throttle 1 20 KH-M-545020-S Screw, FLG THD FRM M5 x 0.8 x 20 1
KH-25-158-11 Bushing, Throttle Linkage 1 21 KH-41-468-03 Washer, Spring 1/4" 1

KH-M-545016-S Screw, FLG THD FRM M5 x 0.8 x 16 1 22 KH-24-090-05 Lever, Choke 1
KH-M-547050-S Nut, Lock M5 x 0.8 2 23 KH-M-403025 Screw, Slt Hd Cap M4 x 0.7 x 25 1
KH-24-089-03 Spring, Choke Return 1 24 KH-M-446030-S Nut, M4 x 0.7 1

KH-24-126-161-S Bracket, Control 1 25 KH-24-468-20-S Washer, Flat 5 MM 1
KH-M-645016-S Screw, FLG THD FRM M6 x 1.0 x16 4 26 KH-24-089-55-S Spring, Governor 1
KH-12-237-01 Clamo, Cable 2 27 KH-24-089-18 Spring, Governor 1

KH-24-086-43-S Screw, LBD THD FRM M5 x 0.8 x 16 2

20

25

13

18

17

21

22
16

23

24

19

26 10

15

14

12

9

11 

6

1

2

3

5

7

4

27

8

9

28
35



SV810 20HP Air Intake/Filtration- Figure 29 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-24-164-51-S Manifold, Intake (Includes 2, 3) 1
2 KH-24-041-52-S Gasket, Carburetor 1
3 KH-24-153-27-S O-Ring, Intake Port 1
4 KH-32-094-04-S Kit, Air Cleaner Base (Includes 5, 6) 1
5 KH-24-041-14 Gasket, Air Cleaner Base 1
6 KH-32-344-03-S Latch, Air Cleaner Element 1
7 KH-32-083-06-S Element, Air Filter 1
8 KH-M-651040-S Screw, FLG M6 x 1.0 x 40 4
9 KH-32-083-08-S Element, Pre-Cleaner 1

4

5

1

2

3

7

6

8

9

36



SV810 20HP Decals- Figure 30 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-25-113-39-S Decal, Clear Laminate 1
2 KH-32-113-35-S Decal, 20HP 1

Artwork is representative.  
Actual labels may differ depending on model and specification number. 

2

1

37



SV820 23HP Crankshaft- Figure 31 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-32-014-04-S Crankshaft (Includes 2) 1
2 KH-52-139-09-S Plug, Cup 1

1

2

38



Ref. 
No. ty.
1 2
2 1
3 AR
4 AR
5 AR
6 AR
7 AR
8 AR
9 AR
10 1
11 1
12 1
13 1
14 1

1
1

15
SV820 23HP Crankcase- Figure 32 and Parts List

Part No. Description Qty.
Ref. 
No. Part No. Description Q

KH-32-038-01-S Dipstick, Assy (Cub Yellow) (includes 2) 1 16 KH-24-108-14-S Ring Set (STD & .08)
KH-25-153-02-S O-Ring, Dipstick 1 KH-24-108-16-S Ring Set (.25)
KH-M-545013-S Screw, Flg Thd Frm M5x0.8x13 1 17 KH-12-422-07-S Shim, Camshaft (White .028)
KH-12-123-04 Kit, Oil Fill Cap (Includes 5, 6) 1 KH-12-422-08-S Shim, Camshaft (Blue .03)

KH-12-153-02-S O-Ring, Upper Oil Fill Tube 1 KH-12-422-09-S Shim, Camshaft (Red .032)
KH-12-153-01-S O-Ring, Lower Oil Fill Tube 1 KH-12-422-10-S Shim, Camshaft (Yellow .034)
KH-24-126-19 Bracket, Oil Fill Tube 1 KH-12-422-11-S Shim, Camshaft (Green .036)

KH-24-032-19-S Seal, Oil 1 KH-12-422-12-S Shim, Camshaft (Gray .038)
Crankcase (use: Sortblock KH-32 522 03) 1 KH-12-422-13-S Shim, Camshaft (Black .04)

KH-24-018-04-S Retainer, Breather Reed 1 18 KH-32-012-01-S Kit, Camshaft (Includes Lubricant)
KH-12-402-02 Reed, Breather 1 19 KH-28-032-09-S Seal, Governor Cross Shaft

KH-24-380-16-S Pin, Locating 6 20 KH-24-018-09-S Retainer Ring
KH-24-067-24-S Connecting Rod (STD) 2 21 KH-M-931010-S Washer, Flat 9MM
KH-32-874-01-S Kit, Piston w/ Ring (STD) (Includes 15, 16) 2 22 KH-24-468-15-S Washer, Flat 11/32"
KH-32-874-08-S Kit, Piston w/ Ring (.25) 1 23 KH-24-144-38-S Shaft, Governor Cross
KH-32-874-27-S Kit, Piston w/ Ring (.08) 1 KH-25-357-14-S Lubricant, Camshaft (not shown)
KH-24-018-01-S Retainer, Piston Pin 4

4

5

13

16

15

14

17

18

7

12

9

8

23

1

3

2

6

11 

10

21

22

20
19
39



SV820 23HP Oil Pan/Lubrication- Figure 33 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-199-04-S Pan, Oil Assembly (Includes 2-16) 1 11 KH-24-153-01 O-Ring, Oil Pick-Up 2
2 KH-32-086-01-S Screw, SHD THD FRM M6 x 1.0 x 26.5 2 12 KH-32-029-16-S Kit, Adaptor Oil Filter 

(Includes 13, 14)
1

3 KH-32-393-10-S Pump Assembly, Oil 1 13 KH-25-139-60-S Plug, CTSK 1/8" 1
4 KH-24-043-12 Kit, Governor Gear w/ Pin (Includes 5) 1 14 KH-32-153-04-S O-Ring, Oil Filter Adaptor 1
5 KH-12-380-01 Pin, Governor Regulating 1 15 KH-32-136-03-S Nipple, Oil Filter 1
6 KH-24-448-02-S Tab, Locking 1 16 KH-25-099-27-S Switch, Oil Pressure 1
7 KH-12-144-02 Shaft, Governor Gear 1 17 KH-25-050-34-S Filter, Oil 1
8 KH-25-032-06-S Seal, Oil 1 18 KH-24-086-17-S Screw, Flg M8 x 1.25 x 45 10
9 KH-32-123-01-S Tube, Oil Feed-Filter to Pan 1 19 KH-25-139-57-S Plug, Sq Hd Pipe 3/8" 1
10 KH-32-123-03-S Tube, Oil Feed-Pan to Filter 1

18

17

19

1

2

3
4

5

6

7

8

10

9

11 

12

13

14

15

16
40



SV820 23HP Head/Valve/Breather- Figure 34

19

4

5 6 7 8

11 

109
2

28

29

20

22

25

27

2

26

21

1

18

24

23

3

3

17

33

14
15

12

16

13

30

31
32

22

27

34

25

24

23
41



SV820 23HP Head/Valve/Breather- Parts List for Figure 34

Ref. 
No. Part No. Description Qty.
1 KH-24-755-141-S KIT, PLAIN ROCKER COVER                                         

(INCLUDES 2[QTY 1], 3[QTY 4])
1

2 KH-24-153-30-S O-RING, VALVE COVER 2
3 KH-M-651030-S SCREW,  FLG M6X1.0X30 8
4 KH-32-318-05-S KIT, #1 CYLINDER HEAD ASSY                                                

(INCLUDES 26[QTY 4] & KH-24-841-03-S)
1

5 KH-12-755-03 KIT, RETAINER 4
6 KH-12-173-01 CAP, VALVE SPRING 4
7 KH-24-089-02 SPRING, VALVE 4
8 KH-235011-S RETAINER, SPRING 4
9 KH-66-032-05-S SEAL, VALVE STEM 2

10 KH-24-017-01 VALVE, INTAKE (STD) 2
11 KH-24-016-01 VALVE, EXHAUST (STD) 2
12 KH-32-326-06-S KIT, BREATHER HOSE (INCLUDES 13[QTY 1]) 1
13 KH-25-237-14-S CLAMP, HOSE 5
14 KH-32-081-02-S KIT, BREATHER HOUSING (INCLUDES 15,16) 1
15 KH-M-547050-S NUT, LOCK M5X0.8 1
16 KH-32-468-01-S WASHER, SEALING 1
17 KH-32-072-03-S STUD, BREATHER COVER 1
18 KH-32-019-01-S KIT,TAPPET 4
19 KH-32-411-04-S ROD, PUSH 4
20 KH-24-841-03-S KIT, CYLINDER HEAD GASKET

(INCLUDES HEAD MOUNTING HARDWARE                  
& KH-24-041-49-S, KH-24-153-27-S)

2

21 KH-32-318-06-S KIT, #2 CYLINDER HEAD ASSY                                          
(INCLUDES 26[QTY 4] & KH-24-841-03-S)

1

22 KH-32-186-03-S ARM, ROCKER 4
23 KH-25-100-33-S NUT, M10X0.75 4
24 KH-25-086-128-S SCREW, SET 4
25 KH-25-599-01-S PIVOT, ROCKER ARM 4
26 KH-12-086-16 SCREW,  FLG M10X1.5X90 8
27 KH-32-072-04-S STUD, ROCKER 4
28 KH-32-096-06-S KIT, BREATHER VALVE COVER (INCLUDES 2[QTY 1]) 1
29 KH-25-445-01-S STRAP, LIFTING 1
30 KH-M-645016-S SCREW, FLG THD FRM M6X1.0X16 1
31 KH-32-096-04-S KIT, BREATHER COVER (INCLUDES 32) 1
32 KH-32-041-01-S GASKET, BREATHER COVER 1
33 KH-32-050-01-S FILTER, BREATHER 1
34 KH-32-146-08-S PLATE, GUIDE 2

KH-24-041-49-S GASKET, EXHAUST 1
KH-24-153-27-S O-RING, INTAKE PORT 1
KH-32-755-03-S KIT, CYLINDER HEAD HARDWARE (Not Shown)

(SERVICES 1 HEAD. QUANTITIES LISTED ARE                       
FOR BOTH HEADS)
(INCLUDES 5-11, 19, 22, 25, 34))

2

42



SV820 23HP Ignition/Electrical- Figure 35 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-162-03-S Screen, Grass 1 10 KH-41-403-10-S Rectifier-Regulator 1
2 KH-12-086-14 Screw, FLG M10X1.5X45 1 11 KH-237878 Kit, 15 Amp Stator                    

(Includes KH-25 452 01-S)
1

3 KH-12-468-03 Washer, Flat 13/32" 1 12 KH-20-086-22-S Screw, TRX HD Drive Fastener 2
4 KH-20-146-05-S Plate, Fan Mounting 1 13 KH-25-132-12-S Plug, Spark 2
5 KH-32-157-01-S Fan 1 14 KH-24-584-45-S Module, Ignition (CDI Fixed) 2
6 KH-32-025-16-S Flywheel 1 15 KH-M-545020-S Screw, FLG THD FRM M5 x 0.8 x 20 4
7 KH-X-42-15 Key, 3/16" x 5/8" 1 KH-25-454-03-S Tie, Wire 2
8 KH-236602-S Connector (3 Contact) 1 KH-32-176-16-S Harness, Wiring 1
9 KH-M-545016-S Screw, Hvy Flg M5 x 0.8 x 16 2 KH-25-452-01-S Terminal 2

14

10

9
8

13

11 

15

12

6

5

1

4

7

2

3

43



R
N

SV820 23HP Blower Housing & Baffles- Figure 36 and Parts List

ef. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 KH-32-027-08-S Kit, Blower Housing-Fixed Guard 
(Includes 2 & KH-41-037-10-S)

1 8 KH-32-063-02-S Baffle, Valley #2 Side 1

2 KH-32-096-09-S Cover, Air Cleaner (Black) 1 9 KH-32-063-03-S Baffle, Valley #1 Side 1
3 KH-M-545010 Screw, FLG THD FRM M5 x .8 x 10 4 10 KH-32-063-10-S Baffle, CYL Barrel - #1 Side 1
4 KH-M-545016-S Screw, FLG THD FRM M5 x .8 x 16 8 11 KH-24-086-12 Screw, Tap M6 x 1.7 x 18 2
5 KH-32-146-05-S Kit, Backing Plate 1 KH-32-113-11-S Decal, Fixed Guard (not shown) 1
6 KH-32-063-12-S Baffle, Cyl Barrel-#2 Side 1 KH-41-037-10-S Nameplate, Service (not shown) 1
7 KH-M-645016-S Screw, FLG THD FRM M6 x 1.0 x 16 6

11

6

7

9

2

1

5

4

4

8

4

3

10

7

7

7

3

44



SV820 23HP Starting System- Figure 37 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-M-839080 Screw, FLG M8 x 1.25 x 80 2
2 KH-32-098-01-S Starter Assembly 1
3 KH-12-755-39-S Kit, Drive 1
4 KH-12-755-38-S Kit, Drive Parts (Includes 5) 1
5 KH-32-141-01-S Ring, Retaining 1
6 KH-32-211-01-S Bolt, Thru 2
7 KH-12-243-04-S Commutator, End Cap 1

7

2

3
4

1

5

6

45



SV820 23HP Fuel System- Figure 38 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-32-853-07-S KIT, CARBURETOR W/GASKETS 

(INCLUDES 2,3)
1

2 KH-24-041-52-S GASKET, CARBURETOR 1
3 KH-24-041-14 GASKET, AIR CLEANER BASE 1
4 KH-M-629105-S STUD, M6X1.0X106 2
5 KH-M-641060-S NUT, FLG M6X1.0 2
6 KH-25-237-14-S CLAMP, SPRING HOSE 1/2" 2
7 KH-25-111-34-S LINE, FUEL (24"-CUT TO LENGTH) 1
8 KH-25-431-10-S SLEEVE, ANTI ABRASION 1
9 KH-32-326-02-S KIT, FUEL PUMP HOSE W/CLAMP 

(INCLUDES 10)
1

10 KH-25-237-01-S CLAMP, HOSE 1
11 KH-24-086-12 SCREW, TAP M6X1.7X18 2
12 KH-24-393-16 PUMP, FUEL 1
13 KH-24-050-13-S FILTER, FUEL 1
14 KH-47-154-01-S CLIP, CABLE 1

6

7

8

11 

6

12

13

4

5

1

2

3

14

10

9

7

46



Re
No y.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
SV820 23HP Engine Controls- Figure 39 and Parts List

f. 
. Part No. Description Qty.

Ref. 
No. Part No. Description Qt

KH-24-211-03-S Bolt, RD HD SQ Neck M6 x 1.0 x 25 1 15 KH-24-079-22-S Linkage, Choke 1
KH-24-090-51-S Lever, Governor 1 16 KH-24-112-27-S Spacer, Control Assembly 1
KH-M-641060-S Nut, FLG M6 x 1.0 1 17 KH-24-090-47-S Lever, Throttle Actuator 1
KH-24-089-01 Spring, Linkage 1 18 KH-24-090-13 Lever, Throttle Control 1
KH-25-158-08 Bushing, Linkage Retaining 1 19 KH-24-468-01 Washer, Flat 5.5 MM 1
KH-24-079-04 Linkage, Throttle 1 20 KH-M-545020-S Screw, FLG THD FRM M5 x 0.8 x 20 1
KH-25-158-11 Bushing, Throttle Linkage 1 21 KH-41-468-03 Washer, Spring 1/4" 1

KH-M-545016-S Screw, FLG THD FRM M5 x 0.8 x 16 1 22 KH-24-090-05 Lever, Choke 1
KH-M-547050-S Nut, Lock M5 x 0.8 2 23 KH-M-403025 Screw, Slt Hd Cap M4 x 0.7 x 25 1
KH-24-089-03 Spring, Choke Return 1 24 KH-M-446030-S Nut, M4 x 0.7 1

KH-24-126-161-S Bracket, Control 1 25 KH-24-468-20-S Washer, Flat 5 MM 1
KH-M-645016-S Screw, FLG THD FRM M6 x 1.0 x16 4 26 KH-24-089-55-S Spring, Governor 1
KH-12-237-01 Clamo, Cable 2 27 KH-24-089-18 Spring, Governor 1

KH-24-086-43-S Screw, LBD THD FRM M5 x 0.8 x 16 2

20

25

13

18

17

21

22
16

23

24

19

26 10

15

14

12

9

11 

6

1

2

3

5

7

4

27

8

9

28
47



SV820 23HP Air Intake/Filtration- Figure 40 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-24-164-51-S Manifold, Intake (Includes 2, 3) 1
2 KH-24-041-52-S Gasket, Carburetor 1
3 KH-24-153-27-S O-Ring, Intake Port 1
4 KH-32-094-04-S Kit, Air Cleaner Base (Includes 5, 6) 1
5 KH-24-041-14 Gasket, Air Cleaner Base 1
6 KH-32-344-03-S Latch, Air Cleaner Element 1
7 KH-32-083-06-S Element, Air Filter 1
8 KH-M-651040-S Screw, FLG M6 x 1.0 x 40 4
9 KH-32-083-08-S Element, Pre-Cleaner 1

4

5

1

2

3

7

6

8

9

48



SV820 23HP Decals- Figure 41 and Parts List

Ref. 
No. Part No. Description Qty.
1 KH-25-113-39-S Decal, Clear Laminate 1
2 KH-32-113-36-S Decal, 23HP 1

Artwork is representative.  
Actual labels may differ depending on model and specification number. 

2

1

49



PA
R

T
 N

O
. 02004678
50



R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
001

H
G

-71424
K

it, H
ousing, M

ain, LH
1

H
ousing, M

ain, LH
1

B
ushing .624x.719x.562

1
B

R
G

, JR
N

L .86x.98x.79
1

P
in .25x.375

2
002

H
G

-71573
K

it, C
over, S

ide, LH
, C

N
T

L
1

C
over, S

ide, LH
, C

N
T

L
1

B
ushing .624x.719x.562

1
B

R
G

, JN
L .86x.98x.79

1
007

H
G

-51190
H

F
H

C
S

 1/4-20x1.25
16

010
H

G
-51804

D
-R

ing - 111 .103x.424
2

011
H

G
-9005110-5600

P
lug 9/16-18 (M

etal)
1

013
H

G
-50928

S
ealant

10.1 O
Z

014
O

il, 20W
50

70.3 O
Z

022
H

G
-51448

P
late, B

ypass
1

023
H

G
-52114

F
ilter, O

il
1

026
H

G
-52162

S
eal, P

lug 1.250x.250
2

027
H

G
-52137

H
F

H
C

S
 3/8-16x1.5 (P

atch)
3

030
H

G
-51626

S
eal, Lip .375x.75x.25

1
031

H
G

-51628
R

ing, R
et .375 E

xternal
1

032
H

G
-52136

R
od, B

ypass
1

033
H

G
-51627

R
ing, R

et .750 Internal
1

034
H

G
-52370

A
rm

, B
ypass

1
035

H
G

-51630
R

ing, R
tng .375 E

X
T

1
040

H
G

-51048
Trunnion, S

w
ashplate

1
041

H
G

-51140
S

eal, Lip 18x32x7
1

045
H

G
-44130

W
asher .34x.88x.06

1
046

H
G

-51812
T

W
H

C
S

 5/16-24x1.00 (P
atch)

1
052

H
G

-51062
S

haft, Input
1

053
H

G
-50315

B
R

G
, B

all 17x40x12 O
pen 6203

1
054

H
G

-2000022
R

ing, R
et W

ire .561 ID
1

055
H

G
-50951

W
asher 1.23x1.56x.04

1
056

H
G

-51161
S

eal, Lip 17x40x7
1

057
H

G
-50329

R
ing, R

et 2.06 IN
T

1
060

H
G

-51462
B

earing, T
hrust

1
064

H
G

-71579
A

ss’y, C
ylinder B

lock, 16cc
1

065
H

G
-50551

B
R

G
, T

hrust B
all 30x52x13

1
069

H
G

-70723
A

ss’y, B
lock 7 P

iston
1

070
H

G
-44371

W
asher .63x1.0x.05

1
071

H
G

-44145
R

ing, R
et 62 E

X
T

1
072

H
G

-52149
G

ear, 16T
1

073
H

G
-52150

S
haft, M

otor
1

074
H

G
-51069

W
asher .72x1.16x.04

1
080

H
G

-50132
W

asher .5x1.0x.03 
2

081
H

G
-52148

G
ear 43T

1
082

H
G

-52583
G

ear 11T
1

083
H

G
-51083

Jack S
haft (P

in)
1

090
H

G
-50859

R
ing, R

et 2.06 IN
T

1
091

H
G

-52108
G

ear 54T
1

R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
092

H
G

-52161
S

pacer, .750x1.000x.257
1

093
H

G
-44121

B
earing, B

all, .75x40x12
1

095
H

G
-50771

B
R

G
, B

all 1.0x52x15 O
pen 6205M

1
096

H
G

-50772
S

eal, Lip 25x52x10 T
C

 (G
ray)

1
097

H
G

-71405
K

it, H
ub, 4 B

olt
1

099
H

G
-50863

N
ut, H

ex Lock 3/4-16
1

100
H

G
-52766

P
aw

l, B
rake

1
101

H
G

-52640
S

haft, B
rake

1
102

H
G

-52639
H

andle, B
rake

1
103

H
G

-52027
C

lip, R
etaining

1
105

H
G

-50752
H

F
H

C
S

 1/4-20x.75
3

106
H

G
-52247

G
uard, F

ilter, LH
1

111
H

G
-71393

F
itting, D

S
T

R
 9/16-18 S

A
E

 .5 B
arb

1
120

H
G

-52735
Fan 7’’, 10 B

lade
1

121
H

G
-50302

P
ulley 4.5 Inch

1
122

H
G

-51244
N

ut, H
ex Locking 1/2-20 N

ylon
1

123
H

G
-51076

H
F

H
C

S
 1/4-20x.875

3
140

H
G

-52527
S

pacer, .320x.1.5x.062
1

141
H

G
-51945

A
rm

, N
uetral R

ight
1

142
H

G
-51616

S
H

C
S

 5/16-24x1 P
atch

1
146

H
G

-51950
W

asher, .343x1.5x.062
1

147
H

G
-52401

S
pring, E

xtension .57x2
1

155
H

G
-53046

B
racket, D

am
per

1
200

H
G

-71410
K

it, S
eal

1
(010)

O
-R

ing - 111 .103x.424
2

(026)
S

eal, P
lug 1.250x.250

2
(030)

S
eal, Lip .375x.75x.25

1
(031)

R
ing, R

et .375 E
xternal

1
(033)

R
ing, R

et .750 Internal
1

(035)
R

ing, R
T

N
G

 .375 E
X

T
1

(041)
S

eal, Lip 18x32x7
1

(046)
T

W
H

C
S

 5/16-24x1.00 (P
atch)

1
(054)

R
ing, R

et W
ire .561 ID

1
(056)

S
eal, Lip 17x40x7

1
(057)

R
ing, R

et 2.06 IN
T

1
(071)

R
ing, R

et 62 E
X

T
1

(090)
R

ing, R
et 2.06 IN

T
1

(096)
S

eal, Lip 25x52x10 T
C

 (G
ray)

1
(103)

C
lip, R

etaining
1

(130)
Tube, C

onnecting
2

(132)
O

-R
ing -137, 0.103x2.050

1

R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
201

H
G

-71581
K

it, C
enter S

ection, LH
1

(016)
P

lug, R
ubber

1
020

C
enter S

ection, LH
1

(022)
P

late, B
ypass

1
024

S
hock V

alve
1

025
S

hock V
alve

1
(026)

S
eal, P

lug 1.250x.250
2

(027)
H

F
H

C
S

 3/8-16x1.5 (P
atch)

3
207

H
G

-71699
K

it, Fan/P
ulley

1
(120)

Fan, 7’’, 10 B
lade

1
(121)

P
ulley 4.5 Inch

1
(122)

N
ut, H

ex Locking 1/2-20 N
ylon

1
(123)

H
F

H
C

S
 1/4-20x.75

3
209

H
G

-71241
H

ub P
uller, 4-B

olt
1

210
H

G
-71443

K
it, Input S

haft
1

(052)
S

haft, Input
1

(053)
B

R
G

, B
all 17x40x12 O

pen 6203
1

(054)
R

ing, R
et W

ire .561 ID
1

211
H

G
-71588

K
it, R

T
N

, B
idirectional

1
044

A
rm

, C
ontrol R

H
1

(046)
T

W
H

C
S

 5/16-24x1.00 (P
atch)

1
145

A
ssem

bly, R
T

N
1

212
H

G
-71569

K
it, A

xle S
haft

1
094

S
haft, A

xle
1

109
S

pacer, .91x1.02x.625
1

51



02004679
5252



R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
001

H
G

-71414
K

it, H
ousing, M

ain, R
H

1
H

ousing, M
ain, R

H
1

B
ushing .624x.719x.562

1
B

R
G

, JR
N

L .86x.98x.79
1

P
in .25x.375

2
002

H
G

-71571
K

it, C
over, S

ide, R
H

, C
N

T
L

1
C

over, S
ide, R

H
, C

N
T

L
1

B
ushing .624x.719x.562

1
B

R
G

, JN
L .86x.98x.79

1
007

H
G

-51190
H

F
H

C
S

 1/4-20x1.25
16

010
H

G
-51804

D
-R

ing - 111 .103x.424
2

011
H

G
-9005110-5600

P
lug 9/16-18 (M

etal)
1

013
H

G
-50928

S
ealant

10.1 O
Z

014
O

il, 20W
50

70.3 O
Z

022
H

G
-51448

P
late, B

ypass
1

023
H

G
-52114

F
ilter, O

il
1

026
H

G
-52162

S
eal, P

lug 1.250x.250
2

027
H

G
-52137

H
F

H
C

S
 3/8-16x1.5 (P

atch)
3

030
H

G
-51626

S
eal, Lip .375x.75x.25

1
031

H
G

-51628
R

ing, R
et .375 E

xternal
1

032
H

G
-52136

R
od, B

ypass
1

033
H

G
-51627

R
ing, R

et .750 Internal
1

034
H

G
-51910

A
rm

, B
ypass

1
035

H
G

-51630
R

ing, R
tng .375 E

X
T

1
040

H
G

-51048
Trunnion, S

w
ashplate

1
041

H
G

-51140
S

eal, Lip 18x32x7
1

045
H

G
-44130

W
asher .34x.88x.06

1
046

H
G

-51812
T

W
H

C
S

 5/16-24x1.00 (P
atch)

1
052

H
G

-51062
S

haft, Input
1

053
H

G
-50315

B
R

G
, B

all 17x40x12 O
pen 6203

1
054

H
G

-2000022
R

ing, R
et W

ire .561 ID
1

055
H

G
-50951

W
asher 1.23x1.56x.04

1
056

H
G

-51161
S

eal, Lip 17x40x7
1

057
H

G
-50329

R
ing, R

et 2.06 IN
T

1
060

H
G

-51462
B

earing, T
hrust

1
064

H
G

-71579
A

ss’y, C
ylinder B

lock, 16cc
1

065
H

G
-50551

B
R

G
, T

hrust B
all 30x52x13

1
069

H
G

-70723
A

ss’y, B
lock 7 P

iston
1

070
H

G
-44371

W
asher .63x1.0x.05

1
071

H
G

-44145
R

ing, R
et 62 E

X
T

1
072

H
G

-52149
G

ear, 16T
1

073
H

G
-52150

S
haft, M

otor
1

074
H

G
-51069

W
asher .72x1.16x.04

1
080

H
G

-50132
W

asher .5x1.0x.03 
2

081
H

G
-52148

G
ear 43T

1
082

H
G

-52583
G

ear 11T
1

083
H

G
-51083

Jack S
haft (P

in)
1

090
H

G
-50859

R
ing, R

et 2.06 IN
T

1
091

H
G

-52108
G

ear 54T
1

R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
092

H
G

-52161
S

pacer, .750x1.000x.257
1

093
H

G
-44121

B
earing, B

all, .75x40x12
1

095
H

G
-50771

B
R

G
, B

all 1.0x52x15 O
pen 6205M

1
096

H
G

-50772
S

eal, Lip 25x52x10 T
C

 (G
ray)

1
097

H
G

-71405
K

it, H
ub, 4 B

olt
1

099
H

G
-50863

N
ut, H

ex Lock 3/4-16
1

100
H

G
-52766

P
aw

l, B
rake

1
101

H
G

-52640
S

haft, B
rake

1
102

H
G

-52639
H

andle, B
rake

1
103

H
G

-52027
C

lip, R
etaining

1
105

H
G

-50752
H

F
H

C
S

 1/4-20x.75
3

106
H

G
-52257

G
uard, F

ilter, R
H

1
111

H
G

-71393
F

itting, D
S

T
R

 9/16-18 S
A

E
 .5 B

arb
1

120
H

G
-52735

Fan 7’’, 10 B
lade

1
121

H
G

-50302
P

ulley 4.5 Inch
1

122
H

G
-51244

N
ut, H

ex Locking 1/2-20 N
ylon

1
123

H
G

-51076
H

F
H

C
S

 1/4-20x.875
3

140
H

G
-52527

S
pacer, .320x.1.5x.062

1
141

H
G

-51946
A

rm
, N

uetral Left
1

142
H

G
-51616

S
H

C
S

 5/16-24x1 P
atch

1
146

H
G

-51950
W

asher, .343x1.5x.062
1

147
H

G
-52401

S
pring, E

xtension .57x2
1

155
H

G
-53046

B
racket, D

am
per

1
200

H
G

-71410
K

it, S
eal

1
(010)

O
-R

ing - 111 .103x.424
2

(026)
S

eal, P
lug 1.250x.250

2
(030)

S
eal, Lip .375x.75x.25

1
(031)

R
ing, R

et .375 E
xternal

1
(033)

R
ing, R

et .750 Internal
1

(035)
R

ing, R
T

N
G

 .375 E
X

T
1

(041)
S

eal, Lip 18x32x7
1

(046)
T

W
H

C
S

 5/16-24x1.00 (P
atch)

1
(054)

R
ing, R

et W
ire .561 ID

1
(056)

S
eal, Lip 17x40x7

1
(057)

R
ing, R

et 2.06 IN
T

1
(071)

R
ing, R

et 62 E
X

T
1

(090)
R

ing, R
et 2.06 IN

T
1

(096)
S

eal, Lip 25x52x10 T
C

 (G
ray)

1
(103)

C
lip, R

etaining
1

(130)
Tube, C

onnecting
2

(132)
O

-R
ing -137, 0.103x2.050

1

R
ef. 

N
o

.
P

art N
o

.
D

escrip
tio

n
Q

ty.
201

H
G

-71580
K

it, C
enter S

ection, R
H

1
(016)

P
lug R

ubber
1

020
C

enter S
ection, R

H
1

(022)
P

late, B
ypass

1
024

S
hock V

alve
1

025
S

hock V
alve

1
(026)

S
eal, P

lug 1.250x.250
2

(027)
H

F
H

C
S

 3/8-16x1.5 (P
atch)

3
207

H
G

-71699
K

it, Fan/P
ulley

1
(120)

Fan, 7’’, 10 B
lade

1
(121)

P
ulley 4.5 Inch

1
(122)

N
ut, H

ex Locking 1/2-20 N
ylon

1
(123)

H
F

H
C

S
 1/4-20x.75

3
209

H
G

-71241
H

ub P
uller, 4-B

olt
1

210
H

G
-71442

K
it, Input S

haft
1

(052)
S

haft, Input
1

(053)
B

R
G

, B
all 17x40x12 O

pen 6203
1

(054)
R

ing, R
et W

ire .561 ID
1

211
H

G
-71592

K
it, R

T
N

, B
idirectional

1
044

A
rm

, C
ontrol LH

1
(046)

T
W

H
C

S
 5/16-24x1.00 (P

atch)
1

145
A

ssem
bly, R

T
N

1
212

H
G

-71569
K

it, A
xle S

haft
1

094
S

haft, A
xle

1
109

S
pacer, .91x1.02x.625

1

53



01002166

      777S
30503

    777S
32599

777D
11036

777I22421
777D

11036

777S
32842

02005245

777D
11035

777D
11722

B
oth sides of unit

777D
11035

C
entered on back of fram

e bum
per

777D
10679

N
ear deck w

ash out

02003538
O

n top of seat box under seat
next to S

/N
 label

777S
32328

T
op of deck under belt cover

777S
32328

T
op of deck under belt cover

777D
10679

N
ear deck w

ash out

777I22765

777D
12837

O
n T

op of seat box beside
control panel

777D
11720

44" Decal Map
5454



01002166

      777S
30503

    777S
33184

777D
10609

777I22444
777D

10609

777S
32842

02005245

777D
10725

777D
11722

B
oth sides of unit

777D
10725

C
entered on back of fram

e bum
per

777D
10679

N
ear deck w

ash out

02003538
O

n top of seat box under seat
next to S

/N
 label

777S
32328

T
op of deck under belt cover

777S
32328

T
op of deck under belt cover

777D
10679

N
ear deck w

ash out

             777X
42179

       R
ight of "C

ub C
adet" 

       decal  on rear bum
per

F
or M

odel 17A
H

3A
G

P
630 only

777I22765

777D
12837

O
n T

op of seat box beside
control panel

777D
11720

50" Decal Map
5555



Cub Cadet LLC
P.O. Box 361131

Cleveland, OH  44136
Form No. 02005034 Rev. 09-2 02/17/2009



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


